ILLINOIS POLLUTION CONTROL BOARD
January 7, 2010
SANITARY DISTRICT OF DECATUR,
Petitioner,

)
)
)
)
V. ) PCB 09-125
) (\Variance - Water)
ILLINOIS ENVIRONMENTAL )
)
)
)

PROTECTION AGENCY,
Respondent.
OPINION AND ORDER OF THE BOARD (by T.E. Johnson):

The Sanitary District of Decatur (District) has petitioned the Board for a variance that
would authorize continued discharges of nickel and zinc from the District’s wastewater treatment
plant (Main Plant) into the Sangamon River. Specifically, the District seeks a variance from the
general use water quality standards for nickel and zinc (35 Ill. Adm. Code 302.208(e)) and the
rule establishing the methodology for developing water quality based effluent limits as it applies
[...]
[A]ny variance granted pursuant to the provisions of this Section shall be granted
for such period of time, not exceeding five years, as shall be specified by the
Board at the time of the grant of such variance, and upon the condition that the
person who receives such variance shall make such periodic progress reports as
the Board shall specify. 415 ILCS 5/36(a), (b) (2008); see also 35 Ill. Adm. Code
104.200, 104.242, 104.244.

The Act requires the Agency to provide public notice of a variance petition, including
notice by publication in a newspaper of general circulation in the county where the petitioner’s
facility is located. See 415 ILCS 5/37(a) (2008); 35 Ill. Adm. Code 104.214. The Board will
hold a hearing on the variance petition if the petitioner requests a hearing, if the Agency or any
other person files a written objection to the variance being granted within 21 days after the
newspaper notice, or if the Board, in its discretion, concludes that a hearing would be advisable.
See 415 ILCS 5/37(a) (2008); 35 Ill. Adm. Code 104.224, 104.234.

The Act requires the Agency to appear at hearings on variance petitions (415 ILCS 5/4(f)
(2008)) and to investigate each variance petition and “make a recommendation to the Board as to



the disposition of the petition” (415 ILCS 5/37(a) (2008); 35 Ill. Adm. Code 104.216). The
burden of proof is on the petitioner. See 415 ILCS 5/37(a) (2008); see also 35 Ill. Adm. Code
104.200(a)(1), 104.238(a). In a variance proceeding then, the burden is on the petitioner to prove
that immediate compliance with Board regulations would cause an arbitrary or unreasonable
hardship that outweighs the public interest in compliance with the regulations. See Willowbrook
Motel v. PCB, 135 Ill. App. 3d 343, 349-50, 481 N.E.2d 1032, 1036-1037 (1st Dist. 1985).

PROCEDURAL HISTORY

The District filed its petition for variance on June 15, 2009 (Pet.), attaching 12 exhibits
(Pet. Exh. A-L). In the petition, the District waived its right to a hearing on the variance request.
Pet. at 48. On June 18, 2009, the Board issued an order accepting the petition.

On July 30, 2009, the Agency filed its recommendation (Rec.) on the variance petition
(Rec.), attaching two exhibits (Rec. Exh. A and B). The recommendation included proof that
notice of the variance petition had been published on June 29, 2009, in the Decatur Herald &
Review. In addition, the Agency, on June 26, 2009, mailed notice of the petition to Macon
County State’s Attorney Jack Ahola, State Representatives Robert Flider and Bill Mitchell, State
Senators Bill Brady and Kyle McCarter, and Chairman of the Macon County Board Jay A. Dunn.
Rec. at 2; Rec. Exh B; see also 35 Ill. Adm. Code 104.214(a), (b), (f). Neither the Agency (Rec.
at 2) nor the Board received any request for hearing or objection to the grant of the variance.

After receiving requests for extensions of time to respond, the District filed its response
to the Agency’s recommendation on September 30, 2009 (Resp.). On December 21, 2009, the
District filed its answers (Ans.) to questions that were prepared by Board staff and posed in a
hearing officer order of December 14, 2009. On December 24, 2009, the Agency filed a
comment (Comm.) on the District’s December 21, 2009 answers. On January 4, 2010, the
District filed a response to the Agency’s comment by way of clarifying two of the District’s
December 21, 2009 answers (Clarif.).

REGULATIONS FROM WHICH RELIEF IS SOUGHT

The District seeks a variance with respect to the general use water quality standards for
nickel and zinc at Section 302.208(e) of the Board’s regulations (35 Ill. Adm. Code 302.208(e))
and from Section 304.105 of the Board’s regulations (35 Ill. Adm. Code 304.105) as it applies to
establishing water quality based effluent limits. Pet. at 2-5. To protect aquatic organisms,
Section 302.208(e) provides formulae using conversion factor multipliers for dissolved metals to
establish acute (AS) and chronic (CS) numeric water quality standards for nickel and zinc. See
35 Ill. Adm. Code 302.208(e). Section 302.208(e) reads in pertinent part as follows:



e) Numeric Water Quality Standards for the Protection of Aquatic Organisms
_ STORET AS CS
Constituent Number  (ug/L) (Mg/L)
*k*x
Nickel (dissolved) 01065 e BnH) . 0. 99g*  @ABI(H) 0 997 *

and B = 0.8460 and B = 0.8460

*k*k

Zinc (dissolved) 01090 e*Bn() 0,978  e”BM(H) 0,986

where A=0.9035  \yhere A=-0.8165

and B = 0.8473 and B = 0.8473
N
where: ug/L = microgram per liter
e” = base of natural logarithms raised to the x- power

In(H)

*

35 Ill. Adm. Code 302.208(e).

natural logarithm of Hardness (STORET 00900)
conversion factor multiplier for dissolved metals

Except in waters where mixing is allowed, the acute standards for nickel and zinc “shall
not be exceeded at any time” and the chronic standards for nickel and zinc “shall not be
exceeded by the arithmetic average of at least four consecutive samples collected over any period
of at least four days.” 35 Ill. Adm. Code 302.208(a), (b), (d).

Section 304.105 states:

In addition to the other requirements of this Part, no effluent shall, alone or in
combination with other sources, cause a violation of any applicable water quality
standard. When the Agency finds that a discharge which would comply with
effluent standards contained in this Part would cause or is causing a violation of
water quality standards, the Agency shall take appropriate action under Section 31
or Section 39 of the Act to require the discharge to meet whatever effluent limits
are necessary to ensure compliance with the water quality standards. When such
a violation is caused by the cumulative effect of more than one source, several
sources may be joined in an enforcement or variance proceeding, and measures
for necessary effluent reductions will be determined on the basis of technical



feasibility, economic reasonableness and fairness to all dischargers. 35 Ill. Adm.
Code 304.105.

Lastly, the District requests that the Board order the Agency to modify the District’s
NPDES permit (No. 1L0028321) consistent with the variance pursuant to Section 309.184 of the
Board’s regulations (Pet. at 5), which provides:

To the extent authorized by the CWA® and the Act, the Board may grant
variances from standards, limitations, and requirements imposed by these NPDES
Regulations upon a showing that compliance would impose an arbitrary and
unreasonable hardship on the applicant or permittee. Any request for such relief
shall be commenced in accordance with Section 104.101 and Part 104 shall
govern the proceeding. If such a variance is granted the Board shall order the
Agency to issue or modify an NPDES Permit consistent with the Board Order, the
CWA, Federal NPDES Regulations and the Act.

(Note: Prior to codification, Rule 401 and Part IV of Procedural Rules)

35 Ill. Adm. Code 309.184 (emphasis added).

FACTUAL BACKGROUND

Overview

The District operates a wastewater treatment plant located in Decatur, Macon County,
downstream of the dam that retains the water within Lake Decatur for the City of Decatur’s
water supply. Pet. at 2, 6; Rec. at 1. The District was issued an NPDES permit (No.
1L0028321), allowing the District to discharge into the Sangamon River. Rec. at 2. In 2007, the
Agency renewed the District’s NPDES permit, imposing new effluent limits for nickel and zinc
to meet the general use water quality standards. Pet. at 2; Pet. Exh. A. This was the first permit
in which the District received water quality based effluent limits for nickel and zinc premised on
the dissolved metals standards adopted by the Board in 2002.? Rec. at 4.

The District explains that “during very dry periods, no water is released from the dam,
and little or no flow is present upstream of the District’s discharge.” Pet. at 12. The District was
not granted a “mixing zone,”* and the District’s effluent limits directly reflect the water quality
standards for nickel and zinc. 1d. at 2. According to the petition, neither the District nor Archer
Daniels Midland Company (ADM), one of the District’s largest industrial users and a significant
contributor to nickel and zinc loading, could investigate options for and implement an adequate

1 “CWA” means the Federal Water Pollution Control Act, as amended by the “Clean Water Act.”
35 11l. Adm. Code 301.240.

2 See Water Quality Triennial Review: Amendments to 35 Adm. Code 302.105, 302.208(e)-(q),
302.504(a), 302.575(d), 309.141(h); and Proposed 35 Ill. Adm. Code 301.267, 301.313, 301.413,
304.120, and 309.157, R02-11 (Dec. 19, 2002).

% See 35 1ll. Adm. Code 302.100, 302.102.



treatment system in time to meet the compliance schedule set forth in the District’s NPDES
4
permit.” Id.

The District’s Main Plant and Operations

The District treats domestic and industrial wastewater for the City of Decatur, the
Villages of Forsyth and Mt. Zion, and for industrial and commercial users in the Decatur
metropolitan area. Pet. at 6, 11. The District has about 61 full-time employees. The District
was formed in 1917 and its Main Plant, located at 501 Dipper Lane in Decatur, was completed in
1924. 1d. Major expansions and plant upgrades were made in 1928, 1957, 1964, and 1976. The
current plant was completed in 1990. Id.

The District serves approximately 90,000 residents of the City of Decatur and the
Villages of Forsyth and Mt. Zion. Pet. at 6. The District also serves 26 significant industrial
users (SIUs) and over 1,000 other industrial and commercial users. Id. Approximately 35
million gallons per day (MGD) on average are processed at the Main Plant and then discharged
to the Sangamon River. Id. The design average flow of the plant is 41 MGD and the design
maximum flow of the plant is 125 MGD. Id. The District describes treatment at the Main Plant
as consisting of the following: screening, grit removal, primary clarification, two-stage activated
sludge, secondary clarification, disinfection, dechlorination, discharge to surface water,
anaerobic digestion, flotation thickening, and land application of sludge on area farmland. Id.
The District has an approved pretreatment program with 17 non-categorical SIUs and 9
categorical SIUs.” Id.

The Receiving Waterway

The main discharge from the Main Plant of the District is through Outfall 001 to the
Sangamon River at 39° 49’ 56” North Latitude, 89° 0’ 7” West Longitude. Pet. at 6. The
discharge point is located approximately three miles downstream from the Lake Decatur dam.
Id. at 12. The Sangamon River is designated a general use water (35 Ill. Adm. Code 303.201) at
the discharge point. Id. at 6-7.

The segment of the Sangamon River that receives the District’s discharge from the Main
Plant, known as “Segment E-09,” is a “zero 7Q10 flow” segment, meaning that “on average over
a period of 10 years, the stream will have no flow for at least one period of seven consecutive
days.”® Rec. at 2, 4; Pet. at 7. The Agency notes that a mixing zone “is effective when flow is

* The petition is supported by two affidavits, one from Timothy R. Kluge, Technical Director for
the District, and the other from Mahlon Kaloupek, Plant Advisor for ADM.

> See 35 I1l. Adm. Code 310.110 for definitions of “pretreatment,” “industrial user,” and
“significant industrial user.”

® The United States Environmental Protection Agency defines “7Q10” as the “[s]even-day,
consecutive low flow with a ten year return frequency; the lowest stream flow for seven
consecutive days that would be expected to occur once in ten years.” Terms of Environment:



consistent in the water body,” adding that a mixing zone is “not appropriate for a zero 7Q10 flow
river segment . . . because of the relatively inconsistent periods of flow.” Rec. at 4.

Segment E-09 of the Sangamon River, also referred to as “Assessment Unit ID IL_E-09,”
is on the most recent Section 303(d) list” of impaired waters, the “partially federally approved
2008 List.” Rec. at 6; Pet. at 7. The list states that the segment is impaired for aquatic life, fish
consumption, and primary contact uses. 1d. According to the District, manganese, dissolved
oxygen, polychlorinated biphenyls, and fecal coliform are listed as the potential causes of
impairment for the segment. Pet. at 7. The Agency observes, however, that because the District:

discharges to the most downstream portion of E-09, the discharges did not
influence any of the sampling points used to gather data at E-09; therefore those
discharges did not influence the decision of impairment nor potential causes of
impairment at the E-09 segment. Rec. at 6.

The next downstream segment of the Sangamon River is E-05. Rec. at 6. The Agency
maintains that it is more appropriate to use segment E-05 than segment E-09 in determining
nickel and zinc water quality standards with regard to the District’s NPDES permit. 1d. Segment
E-05 is also impaired for aquatic life, fish consumption, and primary contact uses. Id. Station E-
05 is located 7.3 miles downstream of the District’s discharge. 1d. Based on data from 2001-
2003, which did not include adequate nickel and zinc measurements, the potential causes given
for the aquatic life use impairment in segment E-05 are total phosphorus, total suspended solids,
and dissolved oxygen. 1d. Based on data from October 2004-2008, however, the Agency
believes that:

when segment E-05 of the Sangamon River is re-assessed for the period of 2004
through 2008, and if aquatic life remains impaired, the 303(d) List will include
Nickel and Zinc as potential causes of aquatic life impairment for the E-05
segment of the Sangamon River. The Nickel and Zinc present is attributed to the
[District’s] effluent because no other point source exists below the Lake Decatur
dam and above the segment E-05 sampling point. Id.

The District’s NPDES Permit and the Water Quality Standards

On April 20, 2007, the Agency renewed the District’s NPDES permit (No. 1L0028321),
which contains effluent limits for nickel and zinc to meet the general use water quality standards.
Pet. at 2; Pet. Exh. A. The permit became effective on July 1, 2007, with an expiration date of
June 30, 2012. Pet. Exh. A. The permit required the District to comply with the nickel and zinc
effluent limits within 24 months of the permit’s effective date, i.e., by July 1, 2009. Pet. at 9.
The Agency issued a modified NPDES permit on June 30, 2009, effective July 1, 2009. Rec.
Exh. A. The permit still expires on June 30, 2012. Id.

Glossary, Abbreviations and Acronyms, http://www.epa.gov/glossary/sterms.html (last updated
Oct. 2, 2006).

" Section 303(d) of the federal Clean Water Act (33 U.S.C. § 1313(d)).


http://www.epa.gov/glossary/sterms.html�

Among the June 30, 2009 permit modifications, the Agency extended the schedule for the
District’s compliance with the nickel and zinc effluent limits from July 1, 2009 to July 1, 2010.
Rec. at 9. By extending the compliance schedule from two years to three years, the Agency
provided the District with “additional time to identify and implement wastewater treatment
technology to bring [the District] into compliance with the Nickel and Zinc standards of the
NPDES Permit.” Id. The Agency also changed the nickel and zinc effluent limits based on site-
specific information discussed below. Id. at 9-10.

The Agency explains that it used the critical hardness value for the river at Ambient
Water Quality Monitoring Network (AWQMN) Station E-05, Sangamon River at Niantic, 242
milligrams per liter (mg/L), to set nickel and zinc effluent limits in the April 20, 2007 permit that
directly reflect the water quality standards. Rec. at 4. The Agency notes that the total metal
effluent values of the permit were converted from the dissolved metal water quality standards
using the default conversion factor from the regulations. 1d.

According to the Agency, after receiving the April 20, 2007 permit, the District used the
United States Environmental Protection Agency (USEPA) metals translator procedure to “raise
total Nickel and Zinc permit limits to higher concentrations while maintaining the applicable